SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Date: 30.JUL2021 144438

pectrum o pectrum o
Ref Level 26.50 cbm  Offset 14,50 db = RBW 30 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 100 kHz
o Att 25ds  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 25dB SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.24 dBm) ‘ ™Mi[1 14.67 dBm)|
204 1.85089300 GHz S0 - 1.85036710 GHz,
Mioce B 1.093706294 MHz 2.715284715 MHz|
A . ! N A
10 10 7
¥ i |
od 0 da {
/ \ /
10 . C -10d
/ \
20 20 .’f
\ /
-30 df - -30 di = o
- ol a f 7 Ve Vo
amd N A,
=y o/ s 40
50 d -50 d
-60 df -60 di
CF 1.8507 GHz 1001 pts Span 2.8 MHz CF 1.8515 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1850893 GHz 13.24 dam ML L 18503671 GHz 14.67 dam
T1 1 1.BS01L5734 GHz 4.27 dBm Oce Bw 1.093706294 MHz T1 L 1.85014535 GHz 9.45 dBm Oce Bw 2.7152B4715 MHz
T2 1 185125105 GHz 4.48 dam T2 1 1.85286064 GHz 9.51 dam
L L J L L

Date: 30.00L 2021 17:03.08

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Spectrum - Spectrum -
Ref Level 26.50 cBm  Offset 14,50 OB & RBW 30 kHz ReflLevel 20.50 dbm  Offset 14.50 db @ RBW 100 khz
jo ALt 25d8  8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 25dB SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 13.56 dBm) MiL1] 7 dBm)
wd ) 1.88024900 GHz 204 . 1.87932870 GHz,
Yec B 1.093706294 MHz 5 Bre . 2.715284715 MHZ
0 . o a - o Ay e ¥ U4
Y { v
0 d - 0da L L
/ \ { 4
4 A
-10d - 10 d ﬂl L
\
20 . 20 - \
Y\ i 1
\ / v
30 d —t—
N e I
P B -
A
50 d -50 d
-60 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1880249 GHz 13.56 dam ML L 18703287 GHz 14.57 dam
T1 1 167945455 GHz 6.15 dBm Oce Bw 1.093706294 MHz T1 L 1.87865135 GHz 9.36 dBm Oce Bw 2.7152B4715 MHz
T2 1 1 BBOS4H25 GHz 5.82 dam T2 1 188136663 GHz 9.43 dam
L L J L L

Date: 30.JUL2021 14.48.17

Date: 30.0UL 2021 17:07:45

Highest Channel / 1.4MHz /| 64QAM

Highest Channel / 3MHz / 64QAM

Date: 20.JUL.2021 14:50.39

pectrum pectrum 7
Ref Level 26.50 dém  Offset 14.50 dB & RBW 30 kHz Ref Level 29.50 dém  Offset 14.50 db & RBW 100 kHz
o Att 25dE  SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 25de SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il ™l 97 aBm
204 1. 20 I 190728320 GHz
Pocow 1.088111888 MHz oy 2.721278721 MHz
[ WA VeV AT 12
10 & el - 10 T N
i ~ ’ -
/ \
od 0 d: - -
! I\ I \
\
-10d -10di \,
\ / \
-0 v -20 1 '
-30_di = — =
7 = B = -
VARV o)
-40
sod -50 d
60 d -60 d
CF 1.9093 GHz 1001 pts Span 2.8 MHz CF 1.9085 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 19095322 GHz 13.92 dBm ML 1.5072832 GHz 13.97 dém
T1 1 1.90875175 GHz 6.43 dBm Oce Bw 1.088111888 MHz T1 1 1.90714535 GHz 8.62 dém Oce Bw 2.72127B721 MH2z
T2 1 150983986 GHz 7.21 dém T2 1 150986663 GHz 8.47 dbm
L L J L JL

Date: 30.00L.2021 17:09.08

Sporton International (Shenzhen)Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : HDT56ZV3

Page Number
Report Issued Date
Report Version

: A5 of A289
: Aug. 27, 2021
. Rev. 02



SPORTON LAB. FCC RF TeSt Report Report No. : FG162325B

LTE Band 2

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

Spectrum &3 pectrum &3
Ref Level 26.50 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 2548 SWT  37.0ps @ VBW 300kHz Mede Auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 12.52 dBm) 19 dBm)
204 1.85460800 GHz S0 1.8580570 GHz
M1 4.505404505 MHz 9.010989011 MHZ
Y T1/] — A L T
10 - e 10 Vi aWEL MWy L~ .
f { / |
{
od - - 0 ds
f \ ] \
10 d . -10d ! ‘
/ \ ] l
20 - v 20 ! 1
/ \ / \
-30 d —~ I |
e A BN S AN
e
50 d -50 d
60 df 60 df
CF 1.0525 GHz 1001 pts Span 10.0 MHz GF 1.855 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1854608 GHz 12,52 dam ML 1858057 GHz 15.19 dam
T1 1 18502522 GHz 7.76 dbm Oce Bw 4.505494505 MHz T1 L 1.8505045 GHz .08 dBm Oce Bw 9.010969011 MHz
T2 1 1 BS47577 GHz 8.20 dam T2 1 18595155 GHz 8.99 dam
L ] J V- \ JU J ) v
Date: 30.0UL 2021 171345 Date: 30 JUL 2021 172424

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

pectrum o pectrum o
Ref Level 26.50 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 25ds  SWT 3785 @ VBW 300kdz Mode auto FFT o Att 25dE SWT 160 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.90 dBm) 14.59 dBm)
204 1.88176800 GHz S0 1.6821780 GHz
Occ Bre M1 4.495504496 MHz : 9.070929071 MHZ
P 2 ! ) \
0 1 £ Y-V, . ! 10 = < 1
[ i \
o di T - 0 dai T
] \ ! |
10 d 10 df - 5
[
20 20 : \
fl \
_30 d -30 df — N v .
Ay A PN
La0d -40
50 d -50 d
-60 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1881768 GHz 12.90 dam ML 1882178 GHz 14,59 dam
T1 1 LB777522 GHz .43 dBm Oce Bw 4,495504496 MHz T1 L 1.8754446 GHz 9.04 dBm Oce Bw 9.070929071 MHz
T2 1 1 BE22478 GHz 7.48 darm T2 1 18845155 GHz 9.08 dam
L L J L L J
Date: 30.0UL 2021 171823 Date: 30 JUL 2021 172803

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum pectrum =
Ref Level 29.50 aBm  Offset 14,50 0B = RBW 100 kHz Ref Level 29.50 GBm  OFfset 14.50 0B w RBW 300 khz
o Att 25d8  SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT o Att 2506 SWT  18.5ps @ VBW 1 MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100,100
[@ 17k Max |
CHEY 12.95 dbm| CHEY 14.55 dbm
a0 1.90803900 GHz - 1.9076770 GHz]
Oce Bw 4.495504496 MHz 8.991008991 MHZ]
T1 — ~ 2
0 a o P - e 1 =
] { / |
/ \
od y I‘ 0 day { t
/ \ [ \
104 -10 db :
7 T 7
20 / A 20 / |
/ \ - |
\ " . |
oS e B AP o 2 i R
40 40
sod sod
&0 d 60 o
CF 1.9075 GHz 1001 pts Span 10.0 MHz GF 1.905 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 1.908039 Grz 12.35 dem ML 1.907677 GHz 14.55 dBm
T py 1.9052522 GHz 5.53 dam oce Bw 4.495504495 MHz T1 L 1.5004845 GHz .91 dam oce Bw 8.991008991 MHZ
T2 1 1.9097478 GHz 7.85 dbm T2 1 1.9094755 GHz 5.33 dgm
L JU J L JL J
Date: 30.4UL.2021 17.18.45 Date: 30.00L.2021 17:30:25
Sporton International (Shenzhen)Inc. Page Number : A56 of A289

TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02
FCC ID : HDT56ZV3



SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Spectrum &3 Spectrum &3
Ref Level 26.50 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 2548 SWT  25.3ps @ VBW 1MHz Mede Auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.68 dBm) ™M1[1 12.05 dBm)
204 1.8600170 GHZ| S0 18620380 GHz
Pocbw 13.456549457 MHz a1 OccBw 17.862137862 MHz
1 A | g Az . b T
1 ’l v 10 G Tieeis o ey LAAVE IAras i e
|
0 d I\ 0ds - 1
-10d { T -10d . |‘
/ | / \
20 20 \\
s L o [ \
A LN PR L 0 / b s
. MM g /b N
Sl g e L
50 d -50 d
60 df -60 di
CF 1.8575 GHz 1001 pts Span 40.0 MHz CF 1.86 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1860017 GHz 13.68 dam ML 1.862038 GHz 12.05 dam
T1 1 LBSO7567 GHz .43 dBm Oce Bw 13.456543457 MHz T1 L 1951048 GHz 7.31 dBm Oce Bw 17.882137862 MHZ
T2 1 18642133 GHz 8.68 dam T2 1 18589111 GHz 8.00 dam
L L J L L J

Date: 30.JUL2021 17:35.04

Date: 30.0UL 2021 17:45:43

Middle Channel /

15MHz / 64QAM

Middle Channel /

20MHz / 64QAM

pectrum &3 pectrum &3
Ref Level 26.50 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 20.50 dbm  Offset 14.50 db e RBW 300 kHz
o Att 25ds  SWT  25.3ps @ VBW 1MHz Mode auto FFT o Att 25d6 SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.68 dBm) ™M1[1] 11.69 dBm)
204 1.8834170 GHZ| S0 1.6786010 GHz
oii-g‘nw 13426573427 MHz M1 Oce Bw 17.902007902 MHz|
N N rold A X A T2
o T Y ¥ 10 T e v g 7 vl
od 0 da I l
10 [ \l -10d / l
/ | / \
| i \
20 20
1
|| Iﬂ
=30 di
™ ’
W e i e e e s’
et
50 d -50 d
60 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1883417 GHz 13.68 dam ML 1878601 GHz 11.59 dam
T1 1 L.B732567 GHz 8.36 dBm Oce Bw 13.426573427 MHz T1 L 1871048 GHz 6.92 dBm Oce Bw 17.902097902 MHz
T2 1 1 BE66A33 GHz 8.16 dam T2 1 1888951 GHz 7.58 darm
L L J L L J

Date: 30.JUL2021 17:38.43

Date: 30.00L 2021 17:50:22

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

pectrum pectrum
Ref Level 26.50 dém  Offset 14.50 dB & RBW 300 kHz Ref Level 29.50 dém  Offset 14.50 db & RBW 300 kHz
o Att 25ds  SWT  25.3ps @ VBW 1MHz Mode auto FFT I Att 25de SWT  37.8ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.12 dBm| mili] 12.19 dBm|
204 1.9067260 GHz 20 1.8969230 GHz
oce By 13.486513487 MHz Oce By 17.822177822 MHz
X Il
10 i B T 10 ; 7 ERM N i ag e o
| ‘r v [
od } ods ;
/
10 di 1 10 d l
! !
-20 T -20
Jp \ / \
-20d RV i -30 di LS
RGNS gV YA P Y P
o VAR
400 40
A
50 d -50 d
60 d -60 d
CF 1.9025 GHz 1001 pts Span 30.0 MHz CF 1.9 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1906728 GHz 12.12 dém ML 1.898923 GHz 12.19 dBm
T1 1 1.8957567 GHzZ 8.05 dBm oce Bw 13.486513487 MHz T1 1 1.8910889 GHz 7.34 dBm oce Bw 17.822177822 MHz
T2 1 1.9092433 GHz .95 dbm T2 1 1.5089111 GHz 7.48 dém
— — — —
L L J L JL J

Date: 20.JUL.2021 17.41.04

DCate: 30.00L.2021 17:51:43

Sporton International (Shenzhen)Inc.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : HDT56ZV3

Page Number
Report Issued Date
Report Version

: A57 of A289
: Aug. 27, 2021
. Rev. 02



SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

Conducted Band Edge

LTE Band 2/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum =

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spe

Ref Level 20,50 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 100/100

Date: 30.JUL 2021 14:57:30

@1 AvgPwr (@1 avgPwr
Limit dheck PAES SPUEIRECHYEKABS PARS

20 dIﬂ,lilb-! PURIOUS INE_ABS PABS 20 dk;‘LIIP 'PIIR}\[] IS_LINE_ABS PAES

10 dBm f{\ 10 dBm / .

0 der | \ 0 dem | I\

| [

-10 dém -10 dem

SPURIOUS_LINE_ABS \‘ J

-20 dBm . -20 dem )

-30 dBm = <30 d"»“-\”I |

PO AN WL I T
m = A

~ ~ B A T P I I
Q.2 -50 dem \

-60 dBm -60 dem:

Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz

purious E'“iSSi“'I‘S | | | | Spurious Emissions

__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84838 GHz -35.20 dém -22.20 dé 1.908 GHz 1.910 GHz 100.000 kHz 1.90375 GHz 20.15 dém -5.85 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -24.54 dBm -11.54 dB 1.910 GHz 1.911 GHz 20.000 kHz 1.91000 GHz -23.11 dBm -10.11 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85027 GHz 20.33 dBm -0.67 db 1.011 GHz 1.920 GHz 1,000 MH2 1.01243 GHz -28.85 dBm 15.85 dB

]—' [ | AX ‘"[ (| ]

Date: 30.JUL 2021 15:09:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [C%J]

Ref Level 29.50 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 100/100

Date: 30.JUL.2021 15:00:48

@1 AvgPwr (@1 AvgPwr
Limit ¢heck paES SPURIRHECHBIEKABS PA
20 dIﬂ,lili-! PURIOUS INE_ABS PABS 20 du_‘r‘llﬁ SPURIOUS _LINE_ABS PA
A
10 dBém rf“"‘“"‘*%\l 10 dBny -
0 dBr !‘ ‘\ 0 ueml \l]
-10 dBm ! ﬂ -10 dgm -
SPURIOUS_LINE_ABS l | \
-20 dém [ m -
L ot | L P
e ; ™, i, ;
-40 dam - r— 40 dBm o
L.w-" o,
W e

0.3 = -50 dem LS
-60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 184896 GHz -27.15 dém -14.15 dB 1.008 GRz 1.910 Ghz 100.000 kHz 1.00053 GHz 12.31 dBm -17.69 dB

1.849 GHz 1.850 GHz 20.000 kiz 1.85000 GHz -32.52 dBm -19.52 8 1,910 GHz 1.911 GHz 20,000 kHz 1,91000 GHz -31.23 dBm -19.23 dB

1.850 GHz 1.852 GHz 100.000 kHz 1.85093 GHz 12.54 dém -17.46 dB 1.011 CHz 1.690 GH2 1.00D MHz 161103 GHz 05 566 dBm 566 dn

I X i -

Date: 30.JUL.2021 15:12.48

Sporton International (Shenzhen)Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : HDT56ZV3

Page Number : A58 of A289
Report Issued Date : Aug.27, 2021
Report Version . Rev. 02




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 29.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 20,50 dém  Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

Date: 30.JUL 2021 14:59:09

Date: 30.JUL 2021 15:11:09

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS SPURIRHIGCHBEKABS _ PABS
20 dh,lllb-! EPURIOUS INE_ABS PABS 20 dk;‘LI\P SPURIOUS_LINE_ABS PAES
10 dBm ’l ! 10 dBm }m\
0 dbr j \\ 0 d8m I l
-10 dem - -10 dem
SPURIOUS_LINE_ABS ‘ ’\ Il
20 dam } 20 dBm
30 dem W.ﬁ 0 dnﬂ\w "
40 dem . ,.NJ\‘J"‘W' / \ \adjl \ &lwv. b
s o r— =
0.4 -50 dem \ e
60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||[start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184867 GHz -34.43 dBm 1.43 8 1.008 GRz 1.910 Ghz 100.000 kHz 1.00075 GHz 19,41 dBm -10.59 d&
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -24.56 dam -11.56 do 1.010 GHz 1.911 GHz 20.000 kHz 1.91000 GHz -23.57 dBm -10.57 de
1,850 GHz 1,852 GHz 100,000 kHz 185027 GHz 19.41 dBm -10.59 dB 1011 CHz 1950 GH2 1,000 Mz 81105 cHe 34 14 cbm 21 14°db
—
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 29.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 20,50 dBm  Offset 14.50 d&
SGL Count 100/100

Mode Auto Sweep

Date: 30.JUL.2021 15:02:26

Date: 30.JUL.2021 15:14:27

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS SPURIRHECHBIEKABS PABS
20 dh,lilb-! PURIOUS INE_ABS PABS 20 dl‘SH‘.‘P SPURIOUS _LINE_ABS PAES
10 dBm 10 dBmp
[ 1 [
0 dbr {J Y 0 dem, ‘
-10 dBm T \ -10 dgm: t
SPURIOUS_LINE_ABS ( i
-20 dBm -20 dbm 1\
30 dBm Bm |
™ ] . . -
-40 dBm o g -40 dBm ‘r.‘\ -
e /d ]
N b.)
50,0 50 dBm ol | " :
60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||| start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184894 GHz -20.02 dém -16.02 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00896 GHz 11.38 dBm -18.62 dB
1,849 GHz 1.850 GHz 20.000 kHz 185000 GHz -33.69 dém -20.69 dB 1010 GHz 1811 GHz 20,000 kiz 191000 CH= 31.40 dBm 16 40 dB
1,850 GHz 1,852 GHz 100,000 kHz 185081 GHz 11.77 dBm -18.23 dB 1.011 CHz 1.690 GH2 1.00D MHz 161106 GHz 25.81 dBm Zi2°81 B
.
I X i -

Sporton International (Shenzhen)Inc.

TEL : 86-
FAX: 86-

FCC ID :

755-8637-9589
755-8637-9595
IHDT56ZV 3

Page Number : A59 of A289
Report Issued Date : Aug.27, 2021
Report Version . Rev. 02




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 29.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 20,50 dém  Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

Date: 30.JUL 2021 14:46:28

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS SPURIRHIGCHBEKABS _ PABS
20 dh!‘ﬂﬂ EPURIOUS INE_ABS PABS 20 dk;‘LI\P SPURIOUS _LINE_ABS PAES
~ A
10 dem [\‘ 10 dBm ; \
fiE Seary
-10 dem J -10 dBm
SPURIOUS_LINE_ABS ‘ f
-20 dBm “i 20 dBm /r
30 dBm . a0 dn’”w \
-40 degm J.ank W H\ -ndqn’r [ww b |
p—— YRR NN g
od /{ 50 dem \ 1 ol
60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz |||[start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184828 GHz -34.00 dém 1.00 d& 1.008 GRz 1.910 Ghz 100.000 kHz 1.00075 GHz 18.14 dBm -11.86 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -27.16 dam “14.16 dB 1.010 GHz 1.911 GHz 20.000 kHz 1.91000 GHz -25.76 dBm -12.76 de
1,850 GHz 1,852 GHz 100,000 kHz 185023 GHz 17.84 dBm -12.06 dB 1011 CHz 1950 GH2 1,000 Mz 181108 cHe 34 42 cbm 2142 db,
—
.
)i | [ i 1 ™

Date: 30.JUL 2021 14:52:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Spe

Ref Level 20,50 dBm  Offset 14.50 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS SPURIRHECHBIEKABS PAES
20 d!ﬂ,lilb-! PURIOUS INE_ABS PABS 20 dli;‘:‘.‘ﬁ SPURIOUS _LINE_ABS PAES
10 dBm [,_ S 10 aan}. et m\
0 dBr I \'\ 0 dem‘l \
-10 dem - -10 defm -
SPURIOUS_LINE_ABS I’ \ {
-20 dBm , \ 20 dBm \
-30 dBm 4 \'_“ -30 gBm
o™ ik,
-40 dem = -40 dBm JL e, |
e ey |
= LJ —
Q.4 : -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84850 GHz -33.18 dém -20.18 dé 1.908 GHz 1.910 GHz 100.000 kHz 1.90930 GHz 10.48 dBm -19.52 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -35.71 dBém -22.71 dB 1.910 GHz 1.911 GHz 20.000 kHz 191000 GHz -34.21 dBm -21.21 dB
1.850 GHz 1.852 GHz 100.000 kHz 1.85064 GHz 10.47 dém -19.53 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91100 GHz -28.51 dBm C15.51 dB
'
i i (| )
Date: 30.4UL.2021 14:48:07 Date: 30.JUL.2021 1454.08
Sporton International (Shenzhen)Inc. Page Number : A60 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID :

IHDT56ZV 3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB

Mode Auto Sweep
SGL Count 1004100

Ref Level 3000 dém Offset 14.50 de

Mode Auto Sweep

Date: 30.JUL 2021 15:18:48

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES SPURIGUE CHHEKA PABS
q 3 3 DABS Li SPURIOUES INE_ABS PASS
20 dIBIﬂr‘IH PURIOUS INE_ABS PABS l" ZDUB;'::P '\ S
10 dBm {‘ 10 dém
ode ‘ H 0 dem [ \
-10 dem -10 dBm )
SPURIOUS INE_ABS | \ pF
-20 dem } ‘H 20 dBm ﬂ
.30 dem ll"w;\ -30 dBm ﬂ {
40 dem -nwm"'\w -t / \-...Aw/‘\ Ib&ﬂﬁ‘;‘."‘ 4 Ll L. P,
; B PO g
e m———— e Y4 N s
-50 dem -50 dem:
h-\a-lvw N
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84513 GHz -36.03 dém 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00078 GHz 20.61 dBr -9.39 d&
1.845 Ghz 1.850 GHz 30.000 kiz 1.85000 GHz ~23.47 dBm 1.910 GHz 1.911 GHz 30,000 kHz 1,91000 GHz -21.95 dBm -5.95 dB
1.0°0 GHz 1.553 GHz 100.000 kHz 1.85023 GHz 20.55 dBm 1.911 GHz 1.920 GHz 1.000 MHz 1.91107 GHz -37.03 dBm -24.09 dB
—
.
i . i 1 o

Date: 30.JUL 2021 15:30:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB

Mode Auto Sweep
SGL Count 100100

Ref Level 30.00 dBm Offset 14.50 d&

Mode Auto Sweep

@1 AvgPwr (@1 AvoPwr
Limit fheck PARS SPURIGUECHNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem
10 dem 10 dBm:
; Y R
-
/ A N
ode ] | dem :
-10 dam l \ 10 dem k
SPURIOUS_LINE_ABS ‘ \
-20 dem + -20 dBm —
-30 dem ] | -30 dem \ e
T gl WWNJW
b A
i) i
40 derm —— = 40 dBm
ISR FTTR | "1 T, et e e
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stﬂ 1.92 GHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1.84897 GHz -27.53 dém -14.53 dé 1.907 GHz 1.910 GHz 100.000 kHz 1.90897 GHz .78 dBm -21.22 dB
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -36.35 dBm -23.35 dB 1810 GHz 1911 GHz 30.000 kHz 1,91000 GHz ~34.11 dBm 2111 dB
1.850 GHz 1.853 GHz 100,000 kHz 185180 GHz 5.90 dBm -21.10 dB 1,511 GHz 1.920 GHz 1.000 MH2 1.91105 GHz 23.05 dbm -10.05 dB
e
i i 1 w
Date: 30.4UL.2021 15:22.06 Date: 30.JUL.2021 15:34.08
Sporton International (Shenzhen)Inc. Page Number : A6lof A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3



SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB

Mode Auto Sweep

m

Ref Level 3000 dém Offset 14.50 de

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit §heck PABS SPURIGIE CHNEKABS_ PABS
20 UIBIFF‘IH BPURIOUS INE_ABS PABS 20 ﬂlﬂﬁ':i‘P SPURIOUS, ’]\F\‘I- ABS PASS
10 dBm
[1 | J |
-10 dam I
-20 dem
Ak /
-30 dém \MF\ Jr ‘ M
40 dBm 4 'M'M,M N L j Vi ."\ 4‘\ l\"') \\ Iz | [ I "
) I il LA VNIV VR v T S o v L
SPRPNUREN SRR SR R iae L ST -
-50 dBm -50 dem:
-60 dBm -60 dem:
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84883 GHz -20.54 dém -7.54 d8 1,907 GHz 1.910 GHz 100.000 kHz 1,90076 GHz 19,63 dBm -10.17 dB
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -23.83 dBm -10.83 dB 1810 GHz 1811 GHz 20,000 kHz 191000 GH= 5511 dBrm Zo11 de
1.850 GHz 1.853 GHz 100.000 kHz 1.85021 GHz 19.57 dém -10.43 dB 1.011 GHz 1.690 GH2 1.000 MH2 1.91995 GHz 20.65 dBm 16,65 dB
——
'
i | [ | il [ ™)
Date: 30.0UL 2021 15:20:27 Date 5:21:58
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
m Spe n v
Ref Level 30.00 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGIECLINEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20‘15;_‘71““ S
10 dBm 10 dBm
Py, b b Ry U U
f Al \
odB t T dBm t
|
-10 d8m / 10 dBm. -
SPURIOUS_LINE_ABS f 1
20 dem T 20 dim i
-30 dem e j -30 dem A \ M
_40 dem MM ‘ 40 dem L iy
—— Y — vt
ST U PO Co I— R T
-50 dam -50 dem
-60 dBm -60 dem:
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84854 GHz -29.05 dém -16.05 dé 1,907 GHz 1.910 GHz 100.000 kHz 1,90816 GHz 7.69 dém -23.11 dB
1.845 Ghz 1.850 GHz 30.000 kiz 1.85000 GHz -37.21 dém 2421 d8 1.910 GHz 1.911 GHz 30,000 kHz 191000 GHz -35.38 dBm -22.38 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85155 GHz 7.79 dBm -22.21 dB 1.011 GHz 1.690 GH2 1.000 MH2 1.91106 GHz —24.37 dBm -11.97 dB
'
Il N T w
Pate: 30.JUL 2021 15:23.45 Date: 30.JUL 2021 15:35.45
Sporton International (Shenzhen)Inc. Page Number : A62 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

(@1 AvgPwr

Date: 30.JUL 2021 17:04:56

Date: 30.JUL 2021 17:10:56

Limit §heck PARS SPURIGHIECHHEKARS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
A
10 dBm {‘ 4
|
0B H‘ H‘ |
-10 derm i /
SPURIOUS INE_ABS \
20 dBm i fl
30 dem M l‘ | .V {
I [ WAL [ At |l

40 dem = Wy M‘M M’V‘ /‘an \\ N Jt H | e "“’.l
- I SN B— “”””“'”} U/ \ - R
-50 dem -50 dem: "l
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184863 GHz -29.03 dém 6.03 d& 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00080 GHz 19.12 dBm -10.88 dB

1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -25.51 dam -12.51d8 1.010 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -25.45 dBm -12.45 de

1,850 GHz 1,853 GHz 100,000 kHz 185025 GHz 18.85 dBm -11.15 dB 1011 CHz 1950 GH2 1,000 Mz 181101 oHe 56 82 cbm 1582 db

—
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 30.00 dBm  Offset 14.50 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

(@1 AvoPwr

Limit fheck PAES SPURIGUECHNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem
10 dem 10 dBm:
»
i .
0de ! ; dem —\wl
-10 d8m j \ 10 dem -
SPURIOUS_LINE_ABS r \
-20 dem -20 dBm \
A
-30 dém -30 dém h t
a wottr™ el L g L
-40 dBm -40 dBm i vy |
p—— I = W RN A T
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stﬂ 1.92 GHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1.84892 GHz -31.55 dém -18.55 dé 1.907 GHz 1.910 GHz 100.000 kHz 1.90813 GHz 6.91 dBm -23.00 dB
1.843 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -38.88 dBm -25.88 dB 1810 GHz 1.911 GHz 30.000 kHz 1,91000 GHz 36,60 dBm -23.60 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85080 GHz 7.08 dBm -22.92 dB 1.911 GHz 1.920 GHz 1,000 MHz 1,91200 GHz -23.27 dBm -10.27 dB
'
Il i 1 w
Date: 30.4UL.2021 17.06:35 Date: 30.JUL.2021 17:12:34
Sporton International (Shenzhen)Inc. Page Number : A63 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 3000 dém Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit §heck PARS SPURIGHIECHHEKARS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ,—\‘ ZDUB;':i‘P S
10 dem rl 10 dém |
ode K % 0 dem j \
-10 dBm T !}\] -10 dBm ‘”1 \
SPURIOUS_LINE ABS i J ]
20 dem f 1 20 dem A ,\
-30 dem } \1‘1“ ‘\ 30 dBm F(( rr,- 1
40 dem y —— r\J B i e JL‘«. | } "
ey A Cal
N I | u SRR || [ gl \ e == I} -
-50 d8m g -50 dem e
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184192 GHz -37.46 dBm -24.46 dB 1.905 GRz 1.910 Ghz 100.000 kHz 1.00065 GHz 20.20 dBrm -0.90 d&
1.849 GHz 1.850 GHz £0.000 kHz 1.85000 GHz “21.70 dam -8.70.d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -21.57 dBm -8.57 de
1,850 GHz 1,855 GHz 100,000 kHz 185034 GHz 20.21 dém -9.79 d& 1011 CHz 1950 GH2 1,000 Mz 81108 CHe ~36.05 cbm 35 03 db,
——
)i J | [ i 1 ™

Date: 30.JUL 2021 15:40:06

Date: 30.JUL 2021 15:52:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 30.00 dBm Offset 14.50 d&
SGL Count 100/100

Mode Auto Sweep

Date: 30.JUL.2021 15:43:24

Date: 30.JUL.2021 15:55:25

@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGIECLINEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 deém
e T L] IWMMMWW—\,-,
0 de I \‘ e \\
-10 dBm f | 10 dem
SPURIOUS_LINE_ABS ’ \
-20 dém 20 dBm |
-30 dBm L I -30 dBm L Rrgeds
W«W«—vWW ) \ WW
40 dBm 2 40 dem e
psse™ poera” R S
A

-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 184845 GHz -28.66 dém -15.66 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00841 GHz 6.48 dBrm -23.52 dB

1.849 GHz 1.850 GHz 50.000 kiz 1.84999 GHz -34.42 dBm -21.42 8 1,910 GHz 1.911 GHz 50,000 kHz 191001 GHz -33.82 dBm -20.92 dB

1,850 GHz 1,855 GHz 100,000 kHz 185287 GHz £.62 dém -23.37 dB 1.011 CHz 1.690 GH2 1.00D Mz 161106 GHz o6 31 dBm C1531 B

.
I X i -

Sporton International (Shenzhen)Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : HDT56ZV3

Page Number : A64 of A289
Report Issued Date

Report Version . Rev. 02

© Aug. 27, 2021




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum =

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dém Offset 14.50 di Mode Auto Sweep
SGL Count 100/100

®1 AvgPwr (@1 fughr
Limit ¢hack PAES SPURIGUECHBEKARS PABS
N . . hakS Line SPURIOUS, INE_ABS PASS
20 uIBIrF‘IH PURIOUS INE_ABS F - 20 dBm
f
10 dBm f 10 dBm \
. J 0dem \
-10 dBm . i -10 dem L
-20 dem:

1

Date: 30.JUL 2021 15:41:45

-40 dem ; |k | A - § J \ sl ]
™ J— ‘ ‘ Tl ST LR, b ] 1 e SV
50 dBm . 50 dBm ==
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84888 GHz -34.07 d&m -21.07 dé 1,805 GHz 1.810 GHz 100.000 kHz 1.50570 GHz 18.77 dBm -11.23 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -21.36 dBm -8.36 dB 1,010 GHz 1.911 GHz 50,000 kHz 1.91000 GHz -21.65 dBm -8.65 dB
1.850 GHz 1.855 GHz 100,000 kHz 1,85032 GHz 19.62 dBm -10.38 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91161 GHz -35.89 dbm -22.89 dB
——
T
]—' [ | AX ‘"[ (| ]

Date: 30.JUL 2021 15:53:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spe n C%J
Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 100/100

Date: 30.JUL.2021 15:45.03

@1 AvgPwr (@1 AvoPwr
Limit §heck PARS SPURIGHECHHEKAES_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF::‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
P e s e SR SO S \
0da { : dem \|
-10 d8m \ 10 dBm -
SPURIOUS_LINE_ABS i \
20 dem f 20 dBm ‘
-30 dBm 30 dem | “sia
40 dorm NPT 40 dB
; \ - m
Iy 7 —— R N
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -30.70 dém -17.70 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00565 GHz 5.62 dBm -24.38 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.85000 GHz -35.56 dBm -22.56 b 1,910 GHz 1.911 GHz 50,000 kHz 191000 GHz -35.36 dBm -22.36 dB
1,850 GHz 1,855 GHz 100,000 kHz 185429 GHz 5,57 deém -24.43 dB 1.011 CHz 1950 GH2 1.00D Mz 81110 cHe 28.06 dBm 1.0 B
.
I X i -

Date: 30.JUL.2021 15:57.03

Sporton International (Shenzhen)Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : HDT56ZV3

Page Number : A65of A289
Report Issued Date : Aug.27, 2021
Report Version . Rev. 02




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum =

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100

Ref Level 30.00 dém Offset 14.50 di Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Date: 30.JUL 2021 17:15:34

@1 AvgPwr
Limit §heck PARS SPURIGHIECHHEKARS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ﬁ ZDUB;':i‘P ﬂ\ S
10 dem f 10 dém \
ode f 0 dem ‘
-10 d&m T i -10 dBm ’f’ IL
e ik Pl
-20 dBm } m\ -20 dBm ’ru \
-30 dBm ; -30 dBm
LY L f VAR
-40 dawﬁﬂ“{ r e il l \\W, AT -(ﬁm — s Brer 1
o N P I e ‘ |\|LV ™\ i et \ s
-50 d8m =y -50 dem ~
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz || Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | i Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84201 GHz -36.54 dem 3.54 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00067 GHz 18.57 dBm -11.43 dB
1,849 GHz 1.850 GHz 50.000 kHz 185000 GHz -23.22 dém -10.22 dB 1010 GHz Ta11 ane 20,000 kHz 191000 GHz 22.55 dBm Scsde
1,850 GHz 1,855 GHz 100,000 kHz 185032 GHz 18.69 dBm -11.31 dB 1.011 CHz 1950 GH2 1.00D Mz L a1143 CHe 38.87 dBm 35 87 db,
——
)i J | [ i 1 ™

Date: 30.JUL 2021 17:21:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm

Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Gheck PAES SPUEIGUECHMEKABS_ PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dBm 10 dBm
od o “""‘"WMW\'MW‘ g O el e o "
8 f m \
10 dem i 1 410 dem
SPURIOUS_LINE_ABS ﬁ \ \
-20 dBm f ‘|\ 20 dBm T
-30 dBm 1 -30 dBm l
] [
| v et
-40 dam Mu Lkl f -40 dem - e
b pimnam A ..J R S
-50 dam -50 dem
-60 dBm 50 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84866 GHz -28.97 dém -15.97 dé 1.905 GHz 1.910 GHz 100.000 kHz 1.90616 GHz 4.74 dBm -25.26 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -36.15 dBm -23.15 dB 1.910 GHz 1.911 GHz 50.000 kHz 191000 GHz -36.13 dBm -23.13 dB
1.850 GHz 1.855 GHz 100.000 kHz 185071 GHz 4.70 dBm -25.30 dg 1.911 GHz 1.920 GHz 1,000 MHz 1.91126 GHz -29.39 dBm -16.39 dB
e
i i (| )
Date: 30.JUL 2021 171713 Date: 30.JUL 2021 17:23:14
Sporton International (Shenzhen)Inc. Page Number : A66 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3



SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 20,00 dém  Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 30.JUL 2021 16:01:25

Date: 30.JUL 2021 16:13:25

@1 AvgPwr (@1 vgPwr
Limit §heck PABS SPURIGUBCHAEKABS PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PAES
20 dem ﬂ 20 dém ﬂ
10 dem f ] 10 dém n
ode Jl | 0 dem L
'~ A
-10 dem o -10 dem 7 i
L I 7
-20 dém i § -20 dBm +
-30 dBm t } ‘ﬂ -30 dBm i
g1 NN TR T O N 1 Y
] ™| e TR TETIVNRT) | o BN AT ST T
50 dBm -0 dom
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | |['start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84773 GHz -27.72 dém -14.72 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00041 GHz 20.07 dbm -0.03 de
1.849 GHz 1.850 GHz 160.000 khz 1.85000 GHz ~23.20 dbm -10.20 d& 1.010 GHz 1.911 GHz 100,000 kHz 1.91002 GHz -23.02 dBm -10.02 dB
1,850 GHz 1,850 GHz 100,000 kHz 185061 GHz 20.26 dem -9.74 d& 1011 CHz 1950 GH2 1,000 Mz 1 a1102 cHe ~30.47 cbm 26 47 db,
e ——
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe

Ref Level 30.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 14.50 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Limit §heck PARS SPURIGUECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
o e A AR A A B A S AL A A ) o fian_wl;- S T T v~
1 ' I
\ |
-10 dgm ( ‘ 71|n dBm -
SPURIOUS_LINE_ABS ‘ \ I
20 dem f L 40 dem \
30 dBm [ 0 dBm
.,u.a.I T i
! 40 dBm St ]
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.86 GHz ||| Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -31,69 dém -18.89 dB 1.900 GRz 1.910 Ghz 100.000 kHz 1.00152 GHz 3.65 dBm -26.35 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84999 GHz -38.24 dm -25.24 8 1,910 GHz 1.911 GHz 100,000 kHz 191001 GHz -36.26 dBm -23.26 dB
1,850 GHz 1,850 GHz 100,000 kHz 185427 GHz 3,58 dem -26.42 dB 1.011 CHz 1950 GH2 1,000 Miz 161100 GHz Z29.67 dBm 16.67 B
.
I J1 L i

Date: 30.JUL.2021 18:04:42

Date: 30.JUL.2021 16:16:43

Sporton International (Shenzhen)Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : HDT56ZV3

Page Number
Report Issued Date

Report Version . Rev. 02

1 A67 of A289
© Aug. 27, 2021




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 14.50 dB Mode Auto Sweep

oo
n v
Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 100/100

(@1 AvgPwr

Date: 30.JUL 2021 16:03:03

Limit §heck PAES SPURIGIECHEEKABS PABS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PAES
20 dBm 20 dBm
i I
10 dBm [ \ 10 dBm f
ds 0 dem : ‘
” I ) 2
-10 d8m —h -10 dBm uj }q
LINE_ABS lﬁ h.\ rl \
k“l 20 dBm
Ll L J H\ il -30 dBm [H " f
)
l ! | !i Ll / L ] \m ’ fl _%]dam " [ | \MLMM L
r n / -
W JAN Wl AN ) LVL NG RV PO RV AN . (v i P
-50 dem Ly dbm
-0 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 CHz Start 1.9 GHz 3003 pts Stﬂ 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184850 GHz -25.04 dem -12.04 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00039 GHz 19.32 dBm -10.68 d&
1.849 GHz 1.850 GHz 100,000 kHz 1.85000 GHz ~23.00 dBm -10.00 d& 1.010 GHz 1.911 GHz 100,000 kHz 1.91002 GHz -23.66 dBm -10.66 dB
1.850 GHz 1.860 GHz 100,000 kHz 1.85056 GHz 18.94 dBm -11.06 dB 1011 CHz 820 ons 1,000 Mz 191172 che 54 67 cbm 67 B
e ——
.
)i | [ i 1 ™

Date: 30.JUL 2021 16:15:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 14.50 dB Mode Auto Sweep

Spe n mv:
Ref Level 30.00 d&m Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100

(@1 AvoPwr

Date: 30.JUL. 2021 18:08:21

Limit §heck PARS SPURIGUECHBEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem 10 dBm:
ode Ao ottt e p i P S N gt s e i m EY S O L VAT VY ]‘
-10 dBm | \‘ -10 dBm
SPURIOUS_LINE_ABS { l \
20 dem / L 40 dem K
-30 dBm 50 dem
s MM’“‘M
o ! 40 dem — -
I —y
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.86 GHz ||| Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -32,65 dem -19.65 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00088 GHz 3.18 dBm -26.82 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84998 GHz -38.85 dbm -25.89 8 1,910 GHz 1.911 GHz 100,000 kHz 191001 GHz -37.43 dbm -24.43 dB
1,850 GHz 1,850 GHz 100,000 kHz 185644 GHz 2,92 dém -27.07 dB 1.011 CHz 1950 GH2 1,000 Miz 161041 GHz 30.62 dBm 17.62 B
.
I J1 L i

Date: 30.JUL.2021 16:18:22

Sporton

TEL : 86-
FAX: 86-

FCC ID :

International (Shenzhen)Inc.
755-8637-9589
755-8637-9595

IHDT56ZV 3

Page Number : A68 of A289
Report Issued Date : Aug.27, 2021
Report Version . Rev. 02




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2 / 10MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dém Offset 14.50 di Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit fheck PAES SPURIGHUE GHBEKABS_ PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 uguﬂr‘m PURIOUS_| INE_ABS PABS znuamp S ﬂ
10 dBm [A\ 10 dBm |
ode f \ 0dem | \]
- |, -10 dBm l,rf b
SPURIOUS_LINE_&RS / V\r \,J
I \ml -20 dem (.UJ' ]
1 Il -30 dBm l I
i | . ”I | / llU' | ;.\L y ‘ ¥ ﬂ -4ﬂdan- ! ' f \ I Wmuw
W[ i ! YA
i, PR o P || T Ay W ™ -
-50 dBm 750 dBm o
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84858 GHz -29.50 dém 6.50 d& 1.900 GHz 1.910 GHz 100.000 kHz 1.90343 GHz 18.25 dBm -11.75 de
1.843 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -24.37 dBm -11.37 dB 1810 GHe 1.911 GHz 100,000 kHz 1.91000 GHz Z24.51 dBm S1L61 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85060 GHz 18.70 dém -11.30 dB 1.011 GHz 1.920 GHz 1,000 MHz 1.91144 GHz 31.00 dbm 18.09 dB
——
'
il | L il (| )

Date: 30.JUL 2021 17:26:14

Date: 30.JUL 2021 17:32:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spe n C%J

Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 100/100

Date: 30.JUL.2021 17:27:52

@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS SPURIGUECHMEKABS _ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dém
10 dem 10 dBm:
0 de ’, ! T ]|
-10 dem ; \ dBm. T
SPURIOUS_LINE_ABS | \ |
-20 deém [ T -20 dBém \
; \ 0 dem :
[ atrond
*MW“".‘] / [ ——
40 dBm I ]
T —
-50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stﬂ 1.92 GHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84853 GHz -35.13 dBm -22.13 dé 1.500 GHz 1.810 GHz 100.000 kHz 1.0082 GHz 1.91 dBm -28.00 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84992 GHz -39.11 dBm -26.11 dB 1.910 GHz 1.011 GHz 100.000 kHz 1.01003 GHz -38.85 dBm -25.35 dB
1.850 GHz 1.860 GHz 100,000 kHz 1,85867 GHz 1.74 dBm -28.26 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91109 GHz -32.63 dBm -19.63 dB
Y
Il i ( w

Date: 30.JUL.2021 17:33.54

Sporton International (Shenzhen)Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : HDT56ZV3

Page Number : A69 of A289
Report Issued Date : Aug.27, 2021
Report Version . Rev. 02




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,50 dém  Offset 14.50 de

SGL Count 100/100

Mode Auto Sweep

Date: 30.JUL 2021 16:22:43

@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES SPURIM#ECHBERABS _ PABS
20 dh,lili-! EPURIOUS INE_ABS PABS Zﬂdk;willp sPURIOUS_LINE_ABS PAES
|
10 dem ﬂ 10 dBm ‘ ‘\
0 der ]l “ 0 dBm
w /|
-10 dem -t ‘U -10 dem - T
SPURIOUS_LINE_ABS / L‘n J \
-20 dBm “uh -20 dem il t
30 dem 1 F‘ -3g\dem \
o L,/“\m F\\JJJ ‘l f’\ * -4‘% e Ml\j”j‘ \'Jﬁl m{/r .M“W
i, LA ] Vi - /

e W) e Y L TOr Y < o A Sy Yoesh )
-60 dm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184897 GHz -38.84 dBm 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00018 GHz 19.04 dBm -10.06 d&

1.845 Ghz 1.850 GHz 150.000 kHz 1.85000 GHz ~23.57 dBm 1.910 GHz 1.911 GHz 150,000 kHz 191002 GHz -23.29 dBm -10.29 dB

1.0°0 GHz 1.555 GHz 100.000 kHz 1.85086 GHz 20.38 dBm 1.911 GHz 1.920 GHz 1.000 MHz 1.91101 GHz -38.23 dBm -25.23 dB

—
.
i . i 1 o

Date: 30.JUL 2021 16:34:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,50 dBm  Offset 14.50 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS SPURIRWECHYEKABS PARS
20 dIﬂ,lilb-! PURIOUS INE_ABS PABS ZUdkH‘:‘E SPURIOUS_LINE_ABS PAES
10 dém 10 dém
0 der T o e 0 e
LI \
-10 dem } —1.? dBm
SPURIOUS_LINE_ABS I I \
-20 dBm v T 20 dBm. ﬁ
<30 dBm: ‘ \ -30 dBm: Hf'l
WM‘WM
TR PR h} |
-40 dBm - e —
-50 dBm -50 dBm
60 dBm 60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -34.44 dém -21.44 dé 1.895 GHz 1.910 GHz 100.000 kHz 1.89818 GHz 2.10 dém -27.50 dB
1.849 GHz 1.850 GHz 150.000 kHz 1.85000 GHz -38.52 dBm -25.52 dB 1.910 GHz 1.911 GHz 150.000 kHz 191002 GHz -37.51 dBm -24,51 dB
1.850 GHz 1.865 GHz 100.000 kHz 186316 GHz 1.93 dBm -28.07 d& 1.911 GHz 1.920 GHz 1,000 MHz 1.91129 GHz -32.30 dBm -19.30 dB
.
i i (| )
Date: 30.JUL 2021 16:26.01 Date: 30.JUL 2021 16:38:01
Sporton International (Shenzhen)Inc. Page Number : A70 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 29,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS SPURIRHIGCHBEKABS _ PABS
20 dh!‘ﬂn EPURIOUS INE_ABS PABS ZDdli;‘L.‘P sPURIOUS_LINE_ABS PAES -
10 dBm n\ 10 dBm /”\
0 dbr } . 0 d8m
/1 [
-10 dem J = -10 dem f
SPURIOUS_LINE_ABS / | n/h ]|
-20 dBm ] hl'“v -20 dBm -
joo [
-30 dBm Ih' -3qdem I(‘ljl
-40 dem T Ty I T i H Bm T “. 7 ,"m ‘ha-..k.]
Sy Bt T
i 3 f
50 dB M ! d\“‘-"\f“‘-'J A \{\ﬂf\r\j\‘w-’w"vw JI L N (R g jﬁj W/ Lw’ Jq,/’\"\_; \ R
-50 dBm ¥ 0 dem S
60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84724 GHz -35.48 dem -22.49 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00017 GHz 1918 dBm -10.82 d&
1.849 GHz 1.850 GHz 150.000 khz 1.84858 GHz -22.72 dam -9.72 d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91001 GHz -24.45 dBm -11.45 de
1,850 GHz 1,865 GHz 100,000 kHz 185082 GHz 19.57 dBm -10.43 dB 1011 CHz 1950 GH2 1,000 Mz G142 CHe ~38.91 cbm 2351 db
—
.
)i | [ i 1 ™

Date: 30.JUL 2021 16:24:22

Date: 30.JUL 2021 16:36:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 23,50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS SPURIRWECHYEKABS PAES
20 d!ﬂ,lln-! PURIOUS INE_ABS PABS ZUGH‘:‘:‘E SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
0 dér y 2 0 da = - -
| \
-10 dBm ’ -10 dBm
SPURIOUS_LINE_ABS ' \
-20 dBm { =20 dBm H
<30 dBm: LL -30 dBm: ,\
R} jv WW
o 1 Le0 dom 1 [ebniy,
-50 dBm -50 dBm
-60 dam 50 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84856 GHz -34.35 dém -21.35 dé 1.895 GHz 1.910 GHz 100.000 kHz 1.89880 GHz 1.20 dBm -28.80 dB
1.849 GHz 1.850 GHz 150.000 kHz 1.848599 GHz -35.61 dBm -26.61 dB 1.910 GHz 1.911 GHz 150.000 kHz 191000 GHz -38.57 dbm -25,57 dB
1.850 GHz 1.865 GHz 100.000 kHz 185380 GHz 1.19 dBm -28.81 d& 1.911 GHz 1.920 GHz 1,000 MHz 1.91182 GHz -32.85 dBm -19.85 dB
e
i i (| )
[Date: 30.JUL 2021 16:27.40 Date: 30.JUL 2021 16:39:39
Sporton International (Shenzhen)Inc. Page Number : A710of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2 / 15MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 29.50 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 20,50 dém  Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

Date: 30.JUL 2021 17:36:54

Date: 30.JUL 2021 17:42:54

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS SPURIRHIGCHBEKABS _ PABS
20 dh!‘ﬂﬂ EPURIOUS INE_ABS PABS ank;‘i.m sPURIOUS_LINE_ABS PAES
10 dem n‘ 10 dBm } \
0 dbr / |‘ 0 d8m {
-10 dém . -10 dBm J
SPURIOUS_LINE_ABS JJ knﬂ \
20 dam v ‘\/ 20 dBm § \ﬂ
30 dBm ‘ A -3g.dBm !
) Il d N\
40 dem 40 Hem
il | | (Nl fJ
DN - WL, A ‘ Y A | i e Do
Bm ,’J \M Mﬂj "‘j \) LY ST i - J’J | feri \uM '\/\Wsl JU - { .-W'M Wt y

60 dBm 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 1.84897 GHz -40.26 dBm 7.26 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00012 GHz 17.93 dem -12.07 d&

1.849 GHz 1.850 GHz 150.000 khz 1.84858 GHz -25.37 dam -12.37 d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91002 GHz -24.75 dBm -11.78 de

1,850 GHz 1,865 GHz 100,000 kHz 185086 GHz 18.25 dBm -11.75 dB 1011 CHz 1950 GH2 1,000 Mz 81100 CHe —40.12 cbm 2712 db

—
.
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= Spe

Ref Level 29.50 dBm
SGL Count 100/100
@1 AvgPwr

Offset 14.50 dB Mode Auto Sweep

Ref Level 20,50 dBm  Offset 14.50 d&
SGL Count 100/100

Mode Auto Sweep

(@1 AvgPwr

Limit ¢heck PABS SPURIRHECHBIEKABS PAES
20 d!ﬂ!‘im PURIOUS INE_ABS PABS ZUdkH‘n‘E SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
0 der r-MI—W e e e o T 0 cy i v N VS ‘NWI
-10 dBm - —14 dem -
SPURIOUS_LINE_ABS J l \
-20 dBm } i 20 dem L
-30 dBm ] l\ 30 dem
A Lo
0 d ./ 40 dim 1“ - T e
-50 dBm -50 dem
-60 dBm -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84876 GHz -36.99 dém -23.99 dé 1.895 GHz 1.910 GHz 100.000 kHz 1.89754 GHz 0.31 dém -29.69 dB
1.843 GHz 1.850 GHz 150.000 kHz 1.84996 GHz -40.82 dBm -27.82 dB 1010 GHz 1911 GHz 150,000 kHz 191003 GHz 39,43 dbm o648 db
1.850 GHz 1.865 GHz 100.000 kHz 1.86381 GHz 0.42 dBm -29.58 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91104 GHz 35.18 dBm 2.18 dB
'
i i (| )
[Date: 30.JUL 2021 17.35:33 Date: 30.JUL 2021 17:44:33
Sporton International (Shenzhen)Inc. Page Number : A72 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

oo
n v
Ref Level 20,50 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 cvgPwr
Limit ¢heck PABS SPURIRHIGCHBEKABS _ PABS

20 d!ﬂr‘%m PURIOUS INE_ABS PABS ZDdlii‘L.‘P SPURIOUS_LINE_ABS PAES ”
10 dBm P 10 dém H
0 dbr I’j \ 0 dBm IJ \
-10 dBm 0 -10 dBm .
SPURIOUS_LINE_ABS ) | ) \\
-20 dBm / ﬁ -20 dém ff

-30 dem ] A ﬂ S

= -]
-

g B

3 3

I

)

Date: 30.JUL 2021 16:44:00

[I—— MV i / j
Pt ¥k ST uﬁLJ‘J A TAT ‘w\,—wj bt ¥ / it j \Mr/“"‘" ot l“““’J\k'W\r-\‘ﬂ"-f"‘ ] \’r‘\f [
-60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs i Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84896 GHz -41.30 d&m 8.30 d& 1.890 GHz 1.810 GHz 100.000 kHz 1.50893 GHz 20.24 dBm -9.76 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -25.17 dBm -12.17 dB 1,010 GHz 1.911 GHz 200,000 kHz 1.91002 GHz -25.84 dBm -12.84 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,85111 GHz 19.79 dBm -10.21 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91105 GHz -39.76 dbm -26.76 dB
——
T
il | [ | il 1 [

Date: 30.JUL 2021 16:56:00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 29.50 dBm  Offset 14.50 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spe n C%J
Ref Level 29.50 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 100/100

(@1 AvgPwr

Limit §heck PABS SPURIRHE CHBIEABS_ PARS
20 d!ﬂr‘%m PURIOUS INE_ABS PABS ZEldliH‘nlp' PURIOUS_LINE_ABS PAES
10 dém 10 dém
0 der - » - \ ™ S »-—.»-N.]
-10 dém I E(dan-
SPURIOUS_LINE_ABS I‘ } \

-20 dBm | I

Date: 30.JUL.2021 18:47:18

=30 dBm 7 L -3 dBm
po [ o ||l /40 dem
o o e
-50 dBm
-60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stﬂ 1.92 GHz
purious EmissiuT; | | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84894 GHz -35.95 d&m -22.95 d8 1.890 GHz 1.810 GHz 100.000 kHz 1.89678 GHz 0.93 dBm -29.07 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -40.19 dBm -27.15 dB 1.910 GHz 1.911 GHz 200,000 kHz 1,91000 GHz -39.91 dBm -26.91 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,86525 GHz 0.86 dBm -29.14 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91134 GHz -34.47 dbm -21.47 dB
Y
i I [| [ ]

Date: 30.JUL.2021 16:59:18

Sporton International (Shenzhen)Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : HDT56ZV3

Page Number : A730of A289
Report Issued Date : Aug.27, 2021
Report Version . Rev. 02




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/

20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =

Ref Level 29.50 dBm  Offset 14.50 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Ref Level 20,50 dém  Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

(@1 dvgPwr

-20 dBm f\l
30 dam ]‘ / \1 |

Limit ¢heck PABS SPURIRHIGCHBEKABS _ PABS
20 dIﬂ,lin-! EPURIOUS INE_ABS PABS ZDGH%‘P sPURIOUS_LINE_ABS PAES
10 dem ‘n 10 dBm ﬁ
0 dbr /' \l 0 d8m K \
-10 dem - -10 dem it
SPURIOUS_LINE_ABS \'\
! =20 dem T

T I

-30/Bm } i
alen_L1 ] L

ﬂ. J,,j ‘Uﬂl il ~wll ‘\ |

\W" e

AN Py 1

=50 dBm:

-60 dBm

-60 dBm

Date: 30.JUL.2021 18:48:57

Date: 30.JUL.2021 17.00.57

Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84622 GHz -21.86 dém -6.66 d& 1,650 GHz 1.910 GHz 100.000 kHz 1,90893 GHz 19,76 dBm -10.24 dB
1.845 Ghz 1.850 GHz 200,000 kHz 1.84999 GHz -26.33 dém -13.33d8 1.910 GHz 1.911 GHz 200.000 kHz 191004 GHz -26.22 dBm -13.22 dB
1,850 GHz 1,870 GHz 100,000 kHz 185107 GHz 19.18 dBm -10.82 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91388 GHz 92.43 dBm —0.43 dB
——
.
]—' [ | AX ‘"[ (| ™)
[Date: 30.JUL.2021 16:45:39 Date: 30.JUL 2021 16:57:38
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
m Spe n v
Ref Level 29.50 dBm  Offset 14.50 dg Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIRHECHBIEKABS PABS
20 d!ﬂ!‘ﬂn PURIOUS INE_ABS PABS ZUdl'SH‘n‘E SPURIOUS_LINE_ABS PAES
10 dém 10 dém
0 der r Ty P T e ey S SR ST -«m_NV\ 0 UI;WW A A A e A e s e .\
-10 dBm T —lq dem
SPURIOUS_LINE_ABS [ ‘ \
20 dam [ l 24 dem |
-30 dem + IF -3p dBm L,
2 ”‘ - 0 dem L X
50 dBm
60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -36.27 dém -23.27 dé 1,650 GHz 1.910 GHz 100.000 kHz 1,89636 GHz -0.13 dém -30.13 dB
1.845 Ghz 1.850 GHz 200,000 kHz 1.84995 GHz -41.01 dém -28.01d8 1.910 GHz 1.911 GHz 200.000 kHz 191004 GHz -40.13 dBm -27.13 dB
1,850 GHz 1,870 GHz 100,000 kHz 186268 GHz -0.17 dBm -30.17 dB 1.011 CHz 1.690 GH2 1.000 MH2 191113 GHz —34.85 dBm -51.85 dB
.
Il i [ o

Sporton International (Shenzhen)Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : HDT56ZV3

Page Number : A74 0of A289
Report Issued Date : Aug.27, 2021
Report Version . Rev. 02




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 29.50 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,50 dém  Offset 14.50 de
SGL Count 100/100

Mode Auto Sweep

Date: 30.JUL 2021 17:47:33

Date: 30.JUL 2021 17:53:33

@1 AvgPwr (@1 avgPwr
Limit ¢heck PalES SPURIM#ECHBERABS _ PABS
20 dh,lllb-! EPURIOUS INE_ABS PABS Zﬂdk;winlp sPURIOUS_LINE_ABS PAES
10 dBm n 10 dBm ﬂ
0 der ” 0 dém J\ ll
-10 dem j IL. -10 dem N‘
SPURIOUS_LINE_ABS ‘ \ \
- o -
20 dem ve ‘L\L 20 dem r-f ¥
30 dBm i ‘\ -su[ Bm 1 Il"
T i W A W
Y
ULt Y N I\ VLo Lt e
o Ll h o L LS FINN, Al A MmNl gt A Y ety .
) L dew
-60 dm 60 dBm
Start 1.84 GHz 3003 pts Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184688 GHz -31.73 dém 8.73 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00889 GHz 1816 dBm -11.84 dB
1849 GHz 1.850 GHz 200,000 kHz 1.84897 GHz -27.01 dBm -14.01 d8 1.010 GHz 1.911 GHz 200,000 kHz 1.91000 GHz -28.30 dBm -15.30 dB
1.850 GHz 1.870 GHz 100,000 kHz 185100 GHz 18.31 dBm -11.69 dB 1011 CHz 820 ons 1,000 Mz 191436 Chs ~32.67 dbm io87 B
—
.
)i | [ i 1 ™

Lowest Band

Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 29.50 dBm  Offset 14.50 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Ref Level 20,50 dBm  Offset 14.50 d&
SGL Count 100/100

Mode Auto Sweep

(@1 AvgPwr

Limit §heck PABS SPURIRWECHYEKABS PAES
20 d!ﬂ,lin-! PURIOUS INE_ABS PABS ZUGH‘%‘E SPURIOUS_LINE_ABS PAES
10 dBm 10 dBm
0 dbr et BB e i i i e ot e O P ety A P L liwrar ~ v v o oAl Ao AR AN e i ,«.u\‘
-10 dBm | ‘ -10 dBm
SPURIOUS_LINE_ABS [ \ ]
-20 dBm { ‘ -20 dem l
<30 dBm: 1( T =30 dBm:
/ [ AT
40 da w il L o dBm n.m ool )
J‘,f \
-50 dBm -50 dBm
-60 dam 50 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84881 GHz -38.34 dém -25.34 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.89337 GHz -1.28 dBm -31.28 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84578 GHz -38.57 dBm -25.57 dB 1.910 GHz 1.911 GHz 200,000 kHz 191095 GHz -36.68 dBm -23.68 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86368 GHz -1.37 dBm -31.37 dB 1.911 GHz 1.820 GHz 1.000 MHz 1.91164 GHz ~31.27 dbm ~18.27 dB
e
i i (| )
[Date: 30.JUL 2021 174912 Date: 30.JUL 2021 17:65:12
Sporton International (Shenzhen)Inc. Page Number : A750of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

Conducted Spur

ilous Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spe

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr
Limit Ihnrk
-10 AR —BURIOUS |INE ARS BAES INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg -40 dBm
! . 1 -
e N s e e a = S
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 924,13543 MHz -54.29 dBm -41.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -54.26 dBm -41.26 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.74828 GHz -54.87 dBm -41.87 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.70756 GHz -54.98 dBm -41.98 de
1,920 GHz 3,000 GHz 1.000 MHz 2.99298 GHz -54,39 dBm -41,30 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09910 GHz -54.45 dBm -41.45 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70068 GHz -45.40 dBm -32.40 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7006% GHz -46.22 dBm -33.22 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70479 GHz -51.48 dBm -38.48 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75978 GHz -51.35 dBm -38.35 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.39399 GHz -48.51 dBm -35.51dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49875 GHz -48.67 dém -35.67 d&
— —_— ~ —_—
L VA J - L JL 4 ‘

Date: 30 JUL.2021 15:03:26

Date: 30.JUL. 2021 15:04:25

Middle Channel / QPSK

Middle Channel / 16QAM

Spec

Spe

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
.,
RUPSEN———N—— g ad ~ ~ ~ S
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | ||| start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -54.38 dBm -41.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 891.65667 MHz -54.45 dBm -41.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.74912 GHz -54.92 dBm -41.92 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.80033 GHz -54.99 dBm 41,99 de
1,920 GHz 3,000 GHz 1.000 MHz 2.99982 GHz -54,52 dBm -41,52 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09514 GHz -54.,48 dBm -41.48 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.75918 GHz -47.24 dBm -34.24 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7591% GHz -48.40 dBm -35.40 db
9.000 GHz 13.000 GHz 1.000 MHz 12.72078 GHz -51.43 dBm -38.43 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75528 GHz -51.48 dBm -38.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.39940 GHz -48,49 dBm -35.49 db 13.000 GHz 19,500 GHz 1.000 MHz 16.39299 GHz -48.84 dBém -35.84 d&
— —_— ~ —_—
{ L J v L L J wa
Date: 30.JUL.2021 15:06.09 Date: 20.JUL.2021 15:07:08
Sporton International (Shenzhen)Inc. Page Number : A76 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp

Spe

Ref Level 0,00 dém Offset 14 .50 dB Mode Auto Swesp

SGL Count 100/100

SGL Count 100/100

@1 avgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PAES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB -40 dBm
» A,
- fram— P o PP B had Lt
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -54,49 dBm -41,48 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -54.28 dBm -41.28 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75877 GHz -54.94 dBm -41.94 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.72057 GHz -55.12 dBm -42.12 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.93000 GHz -54,44 dBm -41,44 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.89438 GHz -54,72 dBm -41,72 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.81768 GHz -49.12 dBm -36.18 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.81768 GHz -49.54 dBm -36.54 db
9.000 GHz 13.000 GHz 1.000 MHz 12.77328 GHz -51,38 dBm -38.38 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.77528 GHz -51.50 dBm -38.50 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.40399 GHz -48.80 dBm -35.80 dB 13.000 GHz 19,500 GHz 1.000 MHz 16, 43999 GHz -48.75 dBm -35.75 dB
~ — ~ —
L VA J - L JL 4 ‘

Date: 30 JUL.2021 15:15:26

Date: 30 JUL. 2021 15:16:26

LTE Band

2/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

3pe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 dBm
.. P
I - .y s e s ~ A
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | ||| start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 975.03498 MHz -54.47 dBm -41.47 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.46477 MHz -54.36 dBm -41.36 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77430 GHz -55.06 dBm -42.06 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83979 GHz -54.72 dBm -41.72 dg
1,920 GHz 3,000 GHz 1.000 MHz 2.98902 GHz -54.56 dBm -41,56 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.04008 GHz -54,53 dBm -41,53 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70068 GHz -44.18 dBm -31.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7006% GHz -46.24 dBm -33.24 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.76928 GHz -51.53 dBm -38.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.77378 GHz -51,37 dBm -38.37 d8
13.000 GHz 18,500 GHz 1.000 MHz 16.39948 GHz -48.68 dBm -35.68 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.77904 GHz -48.58 dBm -35.68 db
hid bl
{ J J { JL J [ wa
Date: 30.JUL.2021 15:24:44 Date: 20.JUL 2021 15:25:44
Sporton International (Shenzhen)Inc. Page Number . A77 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spect

p 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr
Limit Ihnrk PAES 't PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
<30 dBm
-40 dBm
. [
—_ — P || 50 dem ——— — e S
[ el | b
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts 5(D_E 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 890.68716 MHz -54,22 dBm -41.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 944.449525 MHz -54,32 dém -41,32 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.76045 GHz -55.18 dBm -42.18 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.70294 GHz -55.28 dBém -42,28 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.99046 GHz -54,59 dBm -41,59 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.99658 GHz -54.66 dBm -41,66 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.75769 GHz -46.77 dBm -33.77 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75769 GHz -46.64 dBm -33.64 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.74478 GHz -51.34 dBm -38.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70779 GHz -51,51 dBm -38.51 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.40240 GHz -48.72 dBm -35.72 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.39849 GHz -48.66 dBm -35.66 dB
( I J L] ( ) J

Date: 30 JUL.2021 15:27:27

Date: 30 JUL 2021 15:28:26

Highest Channel / QPSK

Highest Channel / 16QAM

Spect

Ref Level 0.00 dBm Offset 14,50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
de 20 dBm
-30 dBm
-40 dBm
. -
—— - M et vA = ——— R A
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | ||| start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.78811 MHz -54,48 dBm -41.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.58371 MHz -54.36 dBm -41.36 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.70924 GHz -55.28 dBm -42.28 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.75037 GHz -55.13 dBm -42.13 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99478 GHz -54,54 dBm -41,54 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.06509 GHz -54.,42 dBm -41.42 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.81468 GHz -49.17 dBm -36.17 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.81468 GHz -48.81 dBm -35.81 db
9.000 GHz 13.000 GHz 1.000 MHz 12.73728 GHz -51.49 dBm -38.49 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.77378 GHz -51,53 dBm -38.53 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.40440 GHz -48.77 dBm -35.77 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.38149 GHz -48.75 dBm -35.75 dB
\ ) , o ( Il ]
Date: 30.JUL.2021 153645 Date: 30.JUL.2021 15:37.44
Sporton International (Shenzhen)Inc. Page Number : A78 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

p 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr
Limit Ihnrk PAES 't PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
=20 dB -20 dBm
<30 dBm
-40 dBm
1 1 .
— — - —_— s r R e v A
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts 5(D_E 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 981.82159 MHz -54.45 dBm —41.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -54.36 dém -41,36 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -54.80 dBm -41.80 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80537 GHz -55,17 dBm -42,17 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.96563 GHz -54,60 dBm -41,60 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.95735 GHz -54.56 dBm -41,56 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -44.74 dBm -31.74 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.70069 GHz -45.26 dBm -32.26 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.76378 GHz -51.50 dBm -38.50 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74378 GHz -51.45 dBm -38.45 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.328990 GHz -48,75 dBm -35.75 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.42349 GHz -48.74 dém -35.74 dB
( I J L] ( ) J

Dater 30 JUL.2021 15:46:02

Date: 30 JUL. 2021 15:47:02

Middle Channel / QPSK

Middle Channel / 16QAM

Spect

Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dBm
1 | N ? B,
preseen oy W~ Y iy oy R oA S
[ hat R ha
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | ||| start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 926.55922 MHz -54.18 dBm -41.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 905.71464 MHz -54.35 dBm -41.35 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78606 GHz -55.25 dBm -42.25 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77430 GHz -55.27 dBm -42.27 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.95160 GHz -54,57 dBm -41,57 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.03974 GHz -54.,48 dBm -41.48 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.75568 GHz -46.20 dBm -33.20 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.75569 GHz -47.40 dBm -34.40 db
9.000 GHz 13.000 GHz 1.000 MHz 12.74778 GHz -51.51 dBm -38.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.76928 GHz -51,54 dBm -38.54 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.40040 GHz -48.70 dBm -35.70 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.40749 GHz -48.64 dBm -35.64 d&
il il
. 4\ J - L PAS J
Date: 30.JUL.2021 15:48:45 Date: 20.JUL 2021 15:49:45
Sporton International (Shenzhen)Inc. Page Number : A79 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3




SPORTON LAB.

FCC RF Test Report

Report No. : FG162325B

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dB Mode Auto Swesp

Spe

Ref Level 0.00 dBém

SGL Count 100/100

Offset 14 .50 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit Ihnrk PAES Limit 'thrrk PAES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de -40 dBm
1 Mty 50 dBm ] ——— A e A e
.—-ni—"""l' hat .M—J"w
-60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.43428 MHz -54.41 dBm -41.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.10185 MHz -54,12 dBm -41.12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75415 GHz -55.10 dBm -42.10 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77724 GHz -55.09 dBm -42.08 de
1,920 GHz 3,000 GHz 1.000 MHz 2.97571 GHz -54,37 dBm -41,37 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09478 GHz -54,25 dBm -41.25 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.81068 GHz -44.07 dBm -31.07 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.81068 GHz -43.54 dBm -30.54 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70329 GHz -51.40 dBm -38.40 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70429 GHz -51.48 dBm -38.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.76854 GHz -48.71 dBm -35.71 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.39099 GHz -48.82 dBm -35.82 dB
— —_— ~ —_—
L VA J - L JL 4 ‘

Date: 30 JUL.2021 15:58:03

Date: 30.JUL 2021 15:58:02

LTE Band

2 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

3pe

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 dBm
| _ SR - —~ e ae Vi
derm -80 dBm
dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz | ||| start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -54.26 dBm -41.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.40680 MHz -54.41 dBm -41.41 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -35.44 dBm -22.44 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83307 GHz -48.07 dBm -35.07 de
1,920 GHz 3,000 GHz 1.000 MHz 2.98003 GHz -54,47 dBm -41,47 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07715 GHz -54,53 dBm -41,53 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70118 GHz -44.24 dBm -31.24 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7011% GHz -45.87 dBm -32.87 db
9.000 GHz 13.000 GHz 1.000 MHz 12.79828 GHz -51.52 dBm -38.52 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.76528 GHz -51.45 dBm -38.45 dB
13.000 GHz 18,500 GHz 1.000 MHz 16.41585 GHz -48.71 dBm -35.71 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.77204 GHz -48.62 dBm -35.62 db
hid bl
{ J J { JL J [ wa
Date: 30.JUL.2021 16:07:21 Date: 20.JUL 2021 18:08:20
Sporton International (Shenzhen)Iinc. Page Number : A80 of A289
TEL : 86-755-8637-9589 Report Issued Date : Aug.27, 2021
FAX : 86-755-8637-9595 Report Version . Rev. 02

FCC ID : HDT56ZV3






